
FIRST AMENDMENT 
No. 12459 

___________________________________ 
 
 
 

 THIS IS A FIRST AMENDMENT to the Agreement for Professional/Consulting 

Services No. 2015 dated __________________________, between: 

 

CITY OF POMPANO BEACH, a municipal corporation of the 
State of Florida, whose address is 100 West Atlantic Boulevard, 
Pompano Beach, Florida  33060, hereinafter referred to as “CITY”, 
 

and 
 

CAROLLO ENGINEERS, INC., a Delaware corporation authorized 
to do business in Florida, having its office and place of business at 2795 
Mitchell Drive, Walnut Creek, California 94598, hereinafter referred 
to as “CONSULTANT.” 

 
 

 WHEREAS, the parties entered into Agreement for Professional/Consulting Services No. 
[...]
of a new 30-mgd pump station with four 
vertical turbine pumps in cans and a new 
electrical building. 

 Project engineer for a new water storage 
tank and high service pump station at a 
Naval Air Station in Key West, Florida. 
Project included a new 0.5-MG glass lined 
steel tank and a pump station with vertical 
turbine pumps and electrical power supply. 

 Project engineer and quality reviewer for 
three pump stations at the South Florida 
Water Management District, Florida, C-43 
reservoir project. The pump stations have 
rated flows of 1,500 CFS, 225 CFS, and 125 
CFS. The pumps are vertical mixed flow 
types, with motor sizes vary in size from 
2,500 HP to 75 HP. New electrical facilities 
were included in the pump station designs, 
including 5 kV equipment.  

 Project engineer for the City of Sunrise, 
Florida, Springtree Water Treatment Plant 
Phase II Improvements and Rehabilitation 
project. Work includes rehabilitating the 
solids contact clarifiers, replacement of a 
lime silo, concrete repairs, demolition of 
filters, a new 12-mgd transfer pump station, 
a new carbon dioxide storage and feed 
system, thickener supernatant return pipe 

Exhibit A - Original Agreement 



Mark N. Ludwigson, PE 

 
 

B:\Pursuits\Client51(BCO)\PompanoBeach\ElectricalMasterPlan\Qual0220\Resumes\LudwigsonMark.docx 

Professional 
Affiliations 
American Water Works 
Association 
Florida Water 
Environment Association 
Water Environment 
Federation 

Awards 
Kelman Award, Top 
Magazine Article, Central 
States Water 
Environment Association, 
2012 
Graduate Student Paper 
Competition Winner, 
Water Environment 
Federation, 2011 

modifications, and improvements to the 
lime sludge thickening and dewatering 
process, including new rotary drum vacuum 
filters. 

 Project engineer for the City of Sunrise, 
Florida, Sawgrass Water Treatment Plant Ion 
Exchange and Other Improvements project. 
Work includes the addition of a 3-mgd ion 
exchange treatment system, sodium 
permanganate feed system, a new chemical 
building, and a degasifier cleaning system 
utilizing hydrochloric acid. 

 Project engineer for the City of Sunrise, 
Florida, Southwest Water Treatment Plant 
Ion Exchange and Other Improvements 
project. Mr. Ludwigson designed for the 
addition of an ion exchange treatment 
system, lime storage silo, and lime slaker 
and feed system. 

 Project manager for an evaluation of 
lime feed improvements for the City of 
North Miami Beach and NMB Water, 
Florida. The project involved evaluation of 
the existing lime feed storage and feed 
systems. Several upgrade alternatives were 
recommended, including layouts and cost 
estimates. 

 Project engineer for construction 
management services for the Palm Beach 
County Water Utilities Department, Florida, 
Water Treatment Plant No. 2 Filter 
Replacement project in West Palm Beach, 
Florida. This project includes a new filter 
structure with dual media filters rated for an 
initial capacity of 16.4 mgd and designed to 
be high rated to an ultimate capacity of 25 
mgd. The filter structure also includes a 
clearwell, transfer and backwash pumps, air 
scour blowers, electrical room, and chemical 
feed connections. 

 Project engineer for construction 
management services for the City of 
Sunrise, Florida, Sawgrass Water Treatment 
Plant Rerate Improvements project. This 
project includes vertical turbine transfer 
pump replacements to increase rated 
pumping capacity from 32 mgd to 40 mgd. 
It also includes upgrading the sodium 
hypochlorite metering pumps and replacing 
the plant air compressor. 

 Project engineer for the City of Sunrise, 
Florida, Southwest Water Treatment Plant 
Ion Exchange and Other Improvements 
project. Mr. Ludwigson designed for the 
addition of an ion exchange treatment 
system, lime storage silo, and lime slaker 
and feed system. 

 Project manager for the City of North 
Miami Beach and NMB Water, Florida, 
Membrane Treatment System 
Improvements. The design included the 
following improvements for the reverse 
osmosis and nanofiltration membrane 
treatment systems: addition static mixers on 
the raw water lines, replacement of sulfuric 
acid and antiscalant chemical feed system 
components, and replacement of craddles 
for membrane supports. 

 Project engineer for sulfuric acid feed 
system modifications for the City of Sunrise, 
Florida, Sawgrass Water Treatment Plant. 
This project includes pump and piping 
modifications for feeding sulfuric acid at a 
reverse osmosis treatment system. 

Publications/Presentations 
 Ludwigson, M.N, Rago, L, Greenfield, J. 
"Horizontal or Vertical? High-Service Pump 
Selection." Florida Water Resources Journal, 
54-59, December 1, 2016. 

 Ludwigson, M.N., Butt, J. “Performance 
of Remote Wet Weather Treatment 
Facilities.” Paper presented at the American 
Water Works Association Illinois Section 
Watercon Conference, Springfield, Illinois, 
March 20, 2012. 

 Ludwigson, M.N. “An Introduction to 
Biology for Everyone.” Editor, Amazon 
Direct Publishing, January 1, 2012. 

 Ludwigson, M.N. "Sustainability 
Comparison Framework with Reduced 
Subjective Bias and Application to Two 
Odor Control Systems." Water Environment 
Federation Technical Exhibition and 
Conference, October 16, 2011. 

Exhibit A - Original Agreement 



 

 
 

B:\Pursuits\Client51(BCO)\PompanoBeach\ElectricalMasterPlan\Qual0220\Resumes\FujikawaElizabeth.docx 

 

Office Location 
Coral Gables, FL 

Education 
MSE Environmental 
Engineering, University of 
Michigan, 1986 
BS Chemistry, University 
of Illinois, Urbana-
Champaign, 1984 

Licenses 
Professional Engineer, 
Florida, Illinois, Wisconsin 
Civil Engineer, Delaware 

Certification 
LEED Accredited 
Professional, Green 
Building Certification 
Institute, 2006 

Professional 
Affiliations 
American Water Works 
Association 
International Ozone 
Association 
 
 

Elizabeth Fujikawa, PE, LEED AP, BCEE 
Elizabeth Fujikawa, a vice president with Carollo, has more than 33 years of 
engineering experience. She has served in roles ranging from project manager, 
technical specialist, to principal-in-charge for municipal clients. Her experience 
includes studies through construction management for projects with capital 
construction costs of up to $240 million, including two of the U.S.’s largest treatment 
plants: Chicago’s Jardine WTP (1,000 mgd), and the Metropolitan Water Reclamation 
District of Greater Chicago’s Stickney WRP (1,200 mgd). 

Relevant Experience 
 Project manager for the City of 
Pompano Beach, Florida, Electrical System 
Master Plan for the water treatment plant.  
The project consisted of master planning 
and design services for replacement and 
upgrade of electrical power distribution 
system with state-of- the-art equipment 
and materials. 

 Project manager for the City of 
Pompano Beach, Florida, Electrical System 
Phase I Upgrades. Work included motor 
control center replacements and installation 
of new variable frequency drives for the 
high service pump station. Services include 
final design and opinion of construction 
cost, bidding services, construction support 
services. 

 Project manager for Owner’s 
Representative Services for the City of 
Pompano Beach, Florida, Electrical System 
energy efficiency project. Served as Owner’s 
Representative during upgrades by Siemens 
to reduce energy usage at the water 
treatment facility.  

 Project manager for an evaluation of 
long-range treatment by Lime Softening 
versus Nanofiltration for the City of 
Pompano Beach, Florida. The project 
evaluated advantages and disadvantages to 
bring the existing lime softening treatment 
plant into a 20-year life-cycle condition 
versus an expansion of the nanofiltration 
treatment plant. 

 Project manager for the Broward 
County, Florida, Potable Water Storage 
Tanks, Pumping Systems, and Chemical 
Systems. This project includes the 
assessment, design and construction phase 
management of new ground storage tanks, 
new high service pump stations, and new 
sodium hypochlorite and ammonia feed 

and storage systems for disinfection. These 
improvements will be implemented at four 
locations within the County. 

 Project manager for a Bulk Sodium 
Hypochlorite Storage and Feed Facility for 
the South Central Regional Wastewater 
Treatment and Disposal Board, Florida, 
South Central Regional Wastewater 
Treatment plant. The facility will receive and 
store 12.5% sodium hypochlorite and meter 
the feed to the inlet to the tertiary filters for 
reuse. 

 Project manager for the City of Boynton 
Beach, Florida, Ion Exchange Treatment 
System and East Water Treatment Plant 
Improvements Progressive Design-Build. 
This project includes initial engineering and 
constructability evaluations, permitting, 
design, and construction of a 16.0-mgd ion 
exchange system, associated ancillary 
systems, and raw water transmission main 
modifications. 

 Project manager for the Central Lake 
County Joint Action Water Agency, Illinois, 
Ozone System Upgrade project. The project 
evaluated Air Fed versus Oxygen Fed 
(Vacuum Swing Adsorption) alternatives to 
supply the ozone generators. The project 
was designed and constructed using 
packaged Vacuum Swing Adsorption units. 

 Technical reviewer for the Miami-Dade 
County, Florida,  225-mgd Hialeah-Preston 
Water Treatment Plant chemical systems 
improvements.  

 Staff engineer for the Tampa Bay Water, 
Florida, Hydrogen Sulfide Treatment 
Improvements at the Lithia Water 
Treatment Plant. The current hydrogen 
sulfide removal facility will be replaced with 
a new, more reliable process. This new 45-
mgd hydrogen sulfide removal facility will 
use ozone treatment and the project will be 

Exhibit A - Original Agreement 



Elizabeth Fujikawa, PE, LEED AP, BCEE 

 
 

B:\Pursuits\Client51(BCO)\PompanoBeach\ElectricalMasterPlan\Qual0220\Resumes\FujikawaElizabeth.docx 

 

 delivered with the Engineer-Procure-
Construction Management approach. 

 Project manager for a pilot study for the 
Central Lake County Joint Action Water 
Agency, Illinois. Conducted a pilot study for 
treatment process selection for treatment of 
water from Lake Michigan. Primary issues 
were taste and odor and high turbidities up 
to 350 NTU. Pilot included the study of the 
impacts of ozonation on coagulation and 
filtration; evaluation of dissolved air flotation 
and a continuous backwashing filter; and 
benefits of granular activated carbon. 

 Project manager for the Central Lake 
County Joint Action Water Agency, Illinois, 
design of ozonation process. System 
consisted of a 50-mgd air fed ozone system 
with conventional contactors.  

 Project manager for the City of Oshkosh, 
Wisconsin, study and design of a new 16-
mgd water treatment plant that treats low-
turbidity, high TOC Lake Winnebago water. 
The treatment processes included an 
intermediate ozonation system for 
Cryptosporidium inactivation. System 
consisted of a LOX fed ozone process with 
conventional contactors. 

 Project manager for an ozone facilities 
retrofit project for the City of Green Bay, 
Wisconsin, 40-mgd surface water treatment 
plant to provide primary disinfection for 
Cryptosporidium inactivation. System 
consisted of a LOX fed ozone process with 
conventional contactors. 

 Project manager for an ozone feasibility 
study for the City of Chicago Department of 
Water Management, Illinois. The study 
evaluated the retrofit of ozone into the 300-
mgd South Filtration Plant and the 1,000-
mgd Jardine Filtration Plant to provide taste 
and odor control. 

 Project engineer for an oxidation retrofit 
program for the Metropolitan Water District 
of Southern California. Responsible for the 
development of the oxygen separation 
portion of the equipment prepurchase 
packages for the Jensen (750 mgd) and 
Mills (220 mgd) filtration plants. 

 Project engineer for the Preliminary 
Design of Filtration Plants for the City of 

Milwaukee, Wisconsin. Evaluated 
alternatives for gas feed and ozone 
generation equipment as part of the 
preliminary design for the Howard Avenue 
(105 mgd) and Linnwood (275 mgd) 
filtration plants. Also responsible for 
preparing the mechanical portion of the 
preliminary design of the ozonation facilities 
for the Howard Avenue Plant. 

 Responsible for preparing an Operations 
and Maintenance Manual for the City of 
Fort Worth, Texas, Eagle Mountain Water 
Treatment Plant 30-mgd ozonation system, 
Texas. The system provided disinfection and 
taste and odor removal. 

 Project manager for the Rend Lake 
Conservancy District, Illinois, 27-mgd Lime 
Softening Plant Upgrades. The upgraded 
processes include conventional rapid 
mixing, upflow lime softening clarifiers, and 
split parallel treatment using microfiltration 
membranes and conventional dual media 
filtration. Chemical systems included sodium 
hypochlorite, aqua ammonia, alum, fluoride, 
polymer, polyphosphate and lime. 

 Principal-in-charge for the City of 
Highland Park, Illinois, Water Treatment 
Plant Upgrade Design. Upgrades included 
raw water capacity improvements, 
conversion of portion of the sedimentation 
basins to low-pressure membranes, and 
chemical system improvements.  

 Principal-in-charge for planning and 
design of capacity upgrades to the City of 
Evanston, Illinois, 108-mgd Water Treatment 
Plant. Alternatives for capacity upgrades 
were microfiltration versus the addition/ 
rerating of dual media filters. Design 
improvements included  rehabilitation of 
dual media filters, and structural and 
architectural improvements to the filter 
process area. 

 Project manager for the Lake Michigan 
Water Supply Project for the Central Lake 
County Joint Action Water Agency, Illinois. 
Responsible for preliminary, detailed 
designs, and construction-phase 
management of the raw water intake, pump 
station, water treatment plant's ozonation 
system, and booster pump station and 
standpipes. 

Exhibit A - Original Agreement 



   
 

 
 

Mario A. Gamboa, P.E. 
Lead Electrical Engineer 

Office Location: Southwest Ranches, FL 
 
Mr. Gamboa will be the Lead Electrical and Controls Engineer, responsible for the Master Plan, Design, 
and related interconnections with SCADA Systems for the plant electrical upgrades, in accordance with 
the City of Pompano Beach design criteria and standards, including power distribution systems from the 
FPL power source and medium voltage switchgear, through underground duct-banks, transformer 
rooms, new main electrical rooms, layout of new 480 arc resistant switchgear, motor control centers, 
power flow analysis, control schematics and ancillary support system such as LED lighting, grounding 
and lightning protection, conduit and wiring schedules, During the construction phase, Mr. Gamboa will 
act as the Lead Electrical Engineer, for review of submittals, response to RFIs, evaluate proposal for any 
changes, address construction constraints, and provide input for project schedule update. 
 
 

Mr. Gamboa professional experience spans 39 years of Electrical Engineering experience in the water and wastewater field 
working for and with Carollo Engineers in projects and municipalities throughout the United States, Florida, including City of 
Pompano Beach Utilities Department 
 

 
Relevant Project Experience Related to RFQ – E04-20 
 39 years in electrical engineering and related value engineering; engineering management, construction management of 

numerous municipal and industrial projects 
 Substantial knowledge of the City of Pompano Beach Water Treatment Plant Power Distribution systems, including the 

existing 5 KV switchgear, recent upgrades to the 480 volts switchboards, motor control centers and familiar with older 
equipment that it is reaching the end of its useful life. 

 Expertise with means and methods of construction for electrical and automation systems.  
 Significant Water Treatment Plant project experience 
 Substantial Experience in electrical design and automation of Lime Softening and RO Membrane systems 

 

 

Relevant Responsibilities Relevant Expertise 
♦ Electrical Engineering Management 
♦ Basis of Electrical Design Criteria 
♦ Collaborate and Coordinate with Water Treatment 

Process Design and Construction Team 
♦ Design of Electric Power Distribution Systems 
♦ Synchronizing of Standby Power Generator Auxiliary 

Support Systems 
♦ Quality Control of Electrical and Automation Design 
♦ Testing of Electrical and SCADA systems 
♦ Electrical and SCADA System Start-Up & Commissioning  

♦ Compliance with Pertinent Codes and Standards 
♦ Project Phasing & Scheduling  
♦ Engineering Management of Municipal, Industrial and 

Commercial Projects 
♦ Lime Softening Systems 
♦ Membrane Filtering System 
♦ Pump Stations 
♦ Power Studies and Load Flows 
♦ Electrical & Instrumentation Opinion of Cost 
♦ Value Engineering of Electrical and Control Systems 

 
 

 

 Lead electrical engineer for the City of Pompano 
Beach Water Treatment Lime Softening Plant, 
Electrical Master Plan and Urgent Improvements 
Phase I, II and III projects. These projects included 
separate phases for the design and construction to 
replace 5 kV power distribution Motor Control Center, 
480 volts power distribution switchgear, 5 kV /480 
volts transformers, replace 480 volts variable 
frequency drives. 

 
 

 Quality control electrical engineer to assist the City of 
Pompano Beach Water Utilities Department with review 
of separate design for 600 HP pump's speed controls 
with 5 kV VFDs and addition of programmable logic 
controllers. 

 Quality control electrical engineer to assist the City of 
Pompano Beach Water Utilities Department, with 
review of design documents for electrical upgrades to 
the west water production wellfield. The projects 
included 13 kV-480 volts pad mounted transformers, 
13 kV cable Splitter cabinets and underground 13 kV 
cables. 

Exhibit A - Original Agreement 



   
 

 Lead electrical engineer for the Master Plan for 
Upgrades to 5 KV and 480 V Electrical System, 
Southwest Water Reclamation Facility, Manatee 
County, Bradenton, Florida. Performed inspection, 
condition assessment of 5 KV power distribution 
switchgear; 5 kV switchgear to synchronize two 2 
MW generators, numerous 5 kV/480 V substation 
transformers, 480 V motor control centers, lighting 
panelboards, provided options to reduce quantity of 
electrical equipment, expansion of existing electrical 
building for installation of new equipment while 
maintaining the plant in continuous operation and 
opinion of construction cost. 

 
 Lead electrical engineer for the design of CD 2.27 - 

two new 90 tons per day Vacuum Pressure Swing 
Adsorption (VPSA) oxygen production system, 
CDWWTP, Miami Dade WASD, Miami, Florida. 
Design includes 13 KV/5 KV substation 
transformers, 13 KV/480 V substation 
transformers,  5 KV motor starters, arc flash 
resistant switchgear, motor control centers, 
instrumentation for VPSA process control, additional 
DO instruments for oxygen reactors, VFDs for oxygen 
booster pressure blowers and interconnection with 
the plant SCADA system.  

 
 Lead electrical engineer for the Southwest Water 

Reclamation Facility Electrical Power Distribution 
Improvements, City of St. Petersburg, Florida. 
Project included design of 12 kV switchgear, 2 -
2,000 kW -5 kV generators for standby power, 12 
kV- 480 volts substation transformers, and 
underground duct-banks and electrical manholes. 

 
 Lead electrical engineer for Northwood Water 

Treatment Plant, Electrical Power Distribution 
Assessment, City of North Miami Beach, Florida. 
Project included assessment of FPL redundant 13 
KV electric services and their interconnections with 
existing 480 volts power distribution switchgear to 
assure power reliability. Gamboa Engineers 
coordinated with FPL the required modifications to 
existing 13 kV pad mounted switches. 

 
 Lead electrical engineer for the Central County 